HARRINGTON MEMORIAL HOSPITAL

CLOSTRIDIUM  DIFFICILE  Treatment Guidelines
When an MD, PA, or NP diagnoses mild CDI: All of the following criteria are present: diarrhea (<6BM/day) no fever, WBC <15,000, no peritoneal signs, and no evidence of sepsis.
Physician, Physician Assistant, or Nurse Practitioner:

Initiate oral metronidazole at dose 500mg every 8 hours
If no clinical improvement by 48-72 hours after diagnosis, treat patient as

moderate CDI
Continue therapy for at least 14 days total and at least 10 days after symptoms have abated.
When an MD, PA or NP diagnoses moderate CDI:  At least one of the following criteria is present: diarrhea (6-12 BM/day), fever 37.5-38.5˚C.WBC 15,000-25,00, or frankly stable lower gastrointestinal bleeding.

Physician, Physician Assistant, or Nurse Practitioner:
   

Initiate oral vancomycin at dose 250 mg every 6 hours
If no clinical improvement by 48 hours, add IV metronidazole at dose 500mg every 8 hours

   

Consider obtaining infectious disease consultation


Consider obtaining abdominal CT scan

Continue therapy for at least 14 days total and at least 10 days after symptoms have abated
When an MD, PA or NP diagnoses severe CDI:  At least one of the following criteria is present: diarrhea (>12 BM/day), fever >38.5˚C, WBC .25,000, hemodynamic instability, marked & continuous abdominal pain, ileus, absence of bowel sounds, evidence of sepsis, or intensive care unit level of care required.

Physician, Physician Assistant, or Nurse Practitioner:

   

Obtain immediate infectious disease consultation



Obtain immediate general surgery consultation



Obtain abdominal CT scan



Initiate oral vancomycin at dose 250mg every 6 hours together with

                   metronidazole 500mg every 6 hours

Following consultation with general surgery regarding its use, consider

        rectal vancomycin


Ask general surgery services to assess the need for colectomy

Harrington Memorial Hospital appreciates your commitment to quality care
Reference:  NOT A PERMANENT RECORD
